



Date of Issue: 9/20/2019  
 Report Number: 19-004672  
 Revision Number: 1  
 Date Order Received: 08/26/2019

For the Account of: Camira Fabrics Ltd.  
 Meltham Mills  
 Meltham  
 Holmfirth, West Yorkshire HD9 4AY  
 United Kingdom

Client's Identification: Flow

### CERTIFICATE OF TESTING

TEST PERFORMED: FAR Part 25.853 (a)(1)(ii), Appendix F, Part I (b)(4) – 12 Second Vertical Test

#### TEST RESULTS

Specimen	Afterflame (s)	Drip Burn (s)	Char Length (in)
1	0.0	0.0	2.5
2	0.0	0.0	2.5
3	0.0	0.0	3.0
<b>Avg. Warp</b>	0.0	0.0	2.7
Specimen	Afterflame (s)	Drip Burn (s)	Char Length (in)
1	0.0	0.0	3.1
2	0.0	0.0	3.0
3	0.0	0.0	3.0
<b>Avg. Fill</b>	0.0	0.0	3.0

#### Tested:

- Initially
- After Laundering
- After Dry Cleaning

#### NOTES

Test Conditions: 70 ±4°F, 65 ±5% Relative Humidity

#### ACCEPTANCE CRITERIA

1. Average Burn Length cannot exceed **8 inches** maximum average.
2. Average Flame Time after removal of the flame source may not exceed **15 seconds**.
3. Drippings from the test specimen may not continue to flame for more than an average of **5 seconds** after falling.
4. Melt Length, when observed, is reported, however, it is not factored into the acceptance criteria.

**CONCLUSION** Based on the above Results and Acceptance Criteria, the item tested:

- Complies
- Does Not Comply

**CERTIFICATION** I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

*Berta Stiver*

Authorized Signature

Date Order Completed: 09/18/2019